[
|

c

- |
PART NUMBER

DESCRIPTION

i
WEIGHT

Qry. EV DEZE(;/SIID(TDESN BY DATE

1 MT366.01 SIDE PANEL 2 12.21LBS B REVISED AND UPDATE DRAWING MLO 03/09/99
2 MT366.02 TOP PANEL ] 38.27 LBS @ UPDATE MAT'L AND FINISH ACG 04/04/03
3 MT366.03 FRONT ENTRY PANEL 1 | 12.721BS 5 T e
4 MT366.04 COVER PANEL 2 6.46 LBS

5 MT366.05 BRACE 2 2.78 LBS

6 MT-366-H HARDWARE KIT (ITEMS 7-11) 1

/ RP-1004.AS RECTANGULAR ENTRY PORT, 4 HOLE ] 3.26 LBS

8 SS-C1406 #14 X 3/4" SS TECH SCREW 22 0.01 LBS

9 SB-C0206 1/4 X 3/4 SS CARRIAGE BOLT 45 0.02 LBS

10 SW-L02 1/4" SS LOCK WASHER 45 0.01 LBS

11 SN-02 1/4" SS NUT 45 0.02 LBS

12 MT-46828 SILICONE SEALANT TUBE 2.5 oz. (NOT SHOWN) | 0.16 LBS

13 RC-B RECTANGULAR PORT CUSHION, BLANK (NOT SHOWN)| 4 0.60 LBS

14 EP-HKO4 HARDWARE KIT 2

15 EP-HKO5 HARDWARE KIT ]

Eert | e A I B M
Andrew Corporation KED BY DESCRIPTION:
NOTES: LN N I LOW PROFLE RODE-TCP HO0D ENTRY
1. APPLY SILICONE SEALANT TO ALL SEAMS xerm o mes sz [ |
k= 010 "] powner couT
REMOVE BURRS AND BREAK EDGES .005 E — % ORLAND PARK, IL. 60462
DO NOT SCALE THIS PRINT 97.07 18S AIN/D RIEINWERESS
g 6 5 F 4 I 3 I B I




